LP—-40.3

. _".PI".’.J

r.ﬂi'!.l.ﬂifr.-—.
ﬂu-ur.-nr ----
LT AT
%y

LA LT,
.J-p.-.ﬂﬂn.r...nd
dlﬁ:rl'#w!ir. .
rr....-vﬂ.. rrrrrr
o it 1Y
F!.:-df \
-#..-!..-r \
ttttttt

v/

SN

AL A, X
n-rtmuﬂ !!!!!!!
-n.ﬂ.-u‘ IIIIII
...’ilt -------

n-ﬂrn- -------

ivr!i-utn-ﬂr. ¢

£ nri-rr-ﬂrn
riinrtlﬁﬂr.n‘

VERSION 0903




LP—40.3 HARDWARE ILLUSTRATION SHEET

Al.
AZ.
A3.
A4.
AS.
AB.
A7.
A8.
A9.

A10.
All.
AlZ2.
Al4.
Al6.
Al7.
Al8.
A19.
AZ0.
AZ1.

Bl.
BZ2.
B4.
BS.
C1.
Ce.

Qty.
1/2"X5 3/4" HEX HEAD BOLT ———--——--- -[2PCS]| C3. 5/18" SPRING WASHER-----———-—————-- [7PCS]
1/2"X5 1/4" HEX HEAD BOLT —--—-—-— ~—[3PCS]|C5. 1/2"X825 (L.D)WASHER———————————————[4PCS]
1/2"X5" HEX HEAD BOLT -———---——--—-——-[8PCS]|C6. 1/2" SPRING WASHER----—--—=========-[1PCS]
1/2"X3 3/4” HEX HEAD BOLT —-------—[2PCS] - -
1/2"X3 1/4” HEX HEAD BOLT —-------—[1Pcs]|A! A%
1/2"X3" HEX HEAD BOLT -—----—-—————-[4PCS] / / % M
1/2"X2 1/2" HEX HEAD BOLT —-—---——~- —[2Pcs] _
1/2"X2" HEX HEAD BOLT ———--——-—-——~— —[2Pcs] (A6 - A10
1/2"X1 3/4" HEX HEAD BOLT —----—--—-—[4PCS]
3/8"X2 3/4” HEX HEAD BOLT -—-—---—--—-[1PCS] M g
5/18X3" HEX HEAD BOLT —--—--—=~-~[IPCR}{ ., i
5/16"X1" HEX HEAD BOLT -—-----———-[6PCS] AV
5/16"X3/8" SET SCREW -——=—==—==——-—-[3PCS] C/ @/
15LB PIN ~————======—=—=———————-[1PCS] | ¢
¢5/8"X116L, SHAFT BOLT ---—--——————[2pcs]| A9
5/16"X1 1/2" ROUND BOLT —----------[2PCS]| ¢
¢1/2"X22L SLEEVE -—-—————————————- [2PCS]
1/2” ROUND BOLT(8260-009)-———————- [1PCS] | By
3/8"X2" ROUND BOLT - ————————=——=u- [1PCS]
1/2" NYLON LOCK NUT -—--—--—-———-[30Pcs]| @
3/8" NYLON LOCK NUT -============-[1PCS] | _
5/16" NYLON LOCK NUT -—------—-——-[2Pcs]|°! cé
1/2” LOCK NUT -=====————————————-[1PCS] &
1/2"X034 (I.D)WASHER —==—=======———— [8PCS]
5/16” (IL.D)WASHER —=========—=———~ -[7PCS]
1 2 3 4
E T (ST R | W B R |
I l I I Ll I I I [ I I I l L] L] ‘




GLP40 HARDWARE [ILLUSTRATION SHEET
D1 D2 D3

Qty.
D1. 2°X4” RUBBER DOUNT (9212-009)——————~- [4PCS]
D2. 2°X4” END CAP (9211—014)-——————————- [6PCS]
D3. 2°X2"X1.8t END CAP (9211-005)———————— [1PCS] | s b6
D4. 2°X2"X2.5t END CAP (9211—006)———————— [1PCS] —
D5. 63/4” PULLEY SPACER (8110—017)-—————- [4Pcs]| © —
D6. 64" RUBBER DONUT (9310—017)——————— —[2PCS]
D7. 94 1/2°X¢3/8” PULLEY (9213-010C)—————[1PCS] D13
D8. 64 1/2"X81/2” PULLEY (9213—010B)————— [4PCS] &7 8
D9. 60X50 NYLON BUSHING (9211—033)—————— [2PCS]
D13. 8 SPRING SNAP LINK (8810—001)—————~— [1PCS] D18
Di4. ¢16X15 STEEL BUSHING (8530—003)————-— [2PCS] P
D17. 2650mm STEEL CABLE ————————————— [1PCS]
D18. 3880mm STEEL CABLE ————————————— [1PCS]
D19. ¢3/4"X8L STEEL BUSHING (8110-014)-——- [4Pcs]|P1? D=0 Del o
D20. $3/4” SHAFT COLLAR (9211—046)-—————- [ePcs]| © o
D21. TOP PLATE (8400—005)———————————~— —[1PCS] @ &
D22. WEIGHT SELECTOR BAR (8210—042)————— [1PCS]
D23. ¢1” ROUND END CAP (9260-021)-—————- [2PCs]| D22 D23 D24
D24. ¢5/8” ROUND END CAP (9211-015)————— [2PCS] Q o

PAGE 1-2




LP—40.3 PARTS ILLUSTRATION SHEET

A [1PCS] i Tk [1PCS]
S 3
B [1PCS] E [1PCS] \7
@ I [1PCS] L [1PCS]
S \\\\ A\
: ’ Y -/\
J [1PCS] ,i B | /\x
M [1PCS]

il TR \\%\g

& B\
W N [1PCS]
i

S [1PCS] T [1PCS]

P [1PCS] Q [2PCS] R [1PCS]
= . @ WY

PAGE 2




PAGE 3




PAGE 4




PAGE 5




LP—40.3 HARDWARE ILLUSTRATION SHEET

Al.
AZ.
A3.
A4.
AS.
AB.
A7.
A8.
A9.

A10.
All.
AlZ2.
Al4.
Al6.
Al7.
Al8.
A19.
AZ0.
AZ1.

Bl.
BZ2.
B4.
BS.
C1.
Ce.

Qty.
1/2"X5 3/4" HEX HEAD BOLT ———--——--- -[2PCS]| C3. 5/18" SPRING WASHER-----———-—————-- [7PCS]
1/2"X5 1/4" HEX HEAD BOLT —--—-—-— ~—[3PCS]|C5. 1/2"X825 (L.D)WASHER———————————————[4PCS]
1/2"X5" HEX HEAD BOLT -———---——--—-——-[8PCS]|C6. 1/2" SPRING WASHER----—--—=========-[1PCS]
1/2"X3 3/4” HEX HEAD BOLT —-------—[2PCS] - -
1/2"X3 1/4” HEX HEAD BOLT —-------—[1Pcs]|A! A%
1/2"X3" HEX HEAD BOLT -—----—-—————-[4PCS] / / % M
1/2"X2 1/2" HEX HEAD BOLT —-—---——~- —[2Pcs] _
1/2"X2" HEX HEAD BOLT ———--——-—-——~— —[2Pcs] (A6 - A10
1/2"X1 3/4" HEX HEAD BOLT —----—--—-—[4PCS]
3/8"X2 3/4” HEX HEAD BOLT -—-—---—--—-[1PCS] M g
5/18X3" HEX HEAD BOLT —--—--—=~-~[IPCR}{ ., i
5/16"X1" HEX HEAD BOLT -—-----———-[6PCS] AV
5/16"X3/8" SET SCREW -——=—==—==——-—-[3PCS] C/ @/
15LB PIN ~————======—=—=———————-[1PCS] | ¢
¢5/8"X116L, SHAFT BOLT ---—--——————[2pcs]| A9
5/16"X1 1/2" ROUND BOLT —----------[2PCS]| ¢
¢1/2"X22L SLEEVE -—-—————————————- [2PCS]
1/2” ROUND BOLT(8260-009)-———————- [1PCS] | By
3/8"X2" ROUND BOLT - ————————=——=u- [1PCS]
1/2" NYLON LOCK NUT -—--—--—-———-[30Pcs]| @
3/8" NYLON LOCK NUT -============-[1PCS] | _
5/16" NYLON LOCK NUT -—------—-——-[2Pcs]|°! cé
1/2” LOCK NUT -=====————————————-[1PCS] &
1/2"X034 (I.D)WASHER —==—=======———— [8PCS]
5/16” (IL.D)WASHER —=========—=———~ -[7PCS]
1 2 3 4
E T (ST R | W B R |
I l I I Ll I I I [ I I I l L] L] ‘




LP—40.3 HARDWARE ILLUSTRATION SHEET

D1.
D2.
D3.
D4.
D5.
D6.
D7.
D8.
D9.

D13.
D14.
D17.
D18.
D19.
D20.
DZ21.
D22.
D23.

Qty.
2"X4" RUBBER DOUNT (9212-009)--—=-====[4PCS]
2"X4" END CAP (9211-014)-—-——====—===- [6PCS]
2"X2"X1.8t END CAP (9211-005)===————— [1PCS]
2"X2"X2.6t END CAP (9211-006)———————- [1PCS]
¢3/4" PULLEY SPACER (8110- 017)======w[4PCS]
4" RUBBER DONUT (9310-017)—=====—— —[2PCS]
94 1/2"Xe3/8" PULLEY (9213-010)———-—-—- - [1PCS]
94 1/2"Xe1/2” PULLEY (9213-010)—----—[4PCS]
60X50 NYLON BUSHING (9211-033)—=—-——-— [BPCS]
8 SPRING SNAP LINK (8810-001)------[1PCS]
$16X15 STEEL BUSHING (8530-003)--—--[2PCS]
2690mm STEEL CABLE —===—-—---——-—--—-— [1PCS]
3875mm STEEL CABLE —==-—-—---———--—-— - [1PCS]
93/4"X8L STEEL BUSHING (8110-014)-——-[4PCS]
93/4" SHAFT COLLAR (9211-046)-——-—-——-[2PCS]
TOP PLATE (8400-005)—=—===—==—=—=——=—— [1PCS]
WEIGHT SELECTOR BAR (8210-042)—---—[1PCS]
91" ROUND END CAP (9260-021)-————-—- [2PCS]

D1 D2

D4

D8

D5 D7
e
D9 D14
L Di8
@Ep Ep
D19 D20
i S
D22 D23

PAGE 1-2

¢




LP—40.3 PARTS ILLUSTRATION SHEET

A [1PCS] i Tk [1PCS]
S 3
B [1PCS] E [1PCS] \7
@ I [1PCS] L [1PCS]
S \\\\ A\
: ’ Y -/\
J [1PCS] ,i B | /\x
M [1PCS]

il TR \\%\g

& B\
W N [1PCS]
i

S [1PCS] T [1PCS]

P [1PCS] Q [2PCS] R [1PCS]
= . @ WY

PAGE 2




PAGE 3




PAGE 4




PAGE 5




	LP40-K.pdf
	LP40-K01-1.pdf
	LP40-K01-2.pdf
	LP40-K02.pdf
	LP40-K03.pdf
	LP40-K04.pdf
	LP40-K05.pdf



